
1127 © 2021 The Authors Water Supply | 21.3 | 2021

Downloaded from http
by guest
on 23 April 2024
An integrated approach to enhance the desalination

process: coupling reverse osmosis process with microbial

desalination cells in the UAE

Tarun Shivakumar and Vahid Razaviarani
ABSTRACT
The growing need for better sources of fresh water has led to water desalination to become a

dominant technology in the water industry, especially in arid countries like the UAE. Across the

globe, reverse osmosis (RO) has become the key method used to desalinate seawater. Due to the

high energy requirements of RO desalination, the need to reduce the energy load has become a

pertinent area of research. Microbial desalination cells (MDCs) are an emergent technology that
[...]
to flow through the membrane to the other side while leav-

ing the impurities behind and creating pure liquid. It is one

of the most common methods used for seawater desalina-

tion and wastewater treatment (Garud et al. ).

The common RO configurations include a pretreatment

stage followed by the main RO unit. The main configuration

is a vessel with two chambers separated by a semi-

permeable membrane with a pressure device (usually a



Table 2 | Description of promising laboratory-scale MDC configurations and future upscaling

MDC Configuration Characteristics Capacity Feed Objective of study Advantages Disadvantages References

Three-chamber
MDC (as
comparison)

First MDC design;
three chambers;
AEM and CEM
between electrodes

14 mL each Sodium
acetate
(1–2 g/L)

Testing viability of MDC as
pretreatment of RO

High desalination
(63%); used air
cathode instead of
[Fe(CN)6]

3-

Insufficient desalination
to produce drinking
water; charge balance
issues in chambers

Mehanna
et al. ()

Osmotic MDC Replaces AEM with
FO; K3Fe(CN)6
catalyst

140 mL each NaCl 10 g/L Development and
improvement of a model
that combines MDC with
FO

High-water recovery;
FO membrane
cheaper and easier
to replace

Low charge transfer
resulting in ion
transport issues; high
membrane fouling
tendency

Zhang et al.
();
Zhang &
He ()

Stacked MDC AEM and CEM in
alternating pairs

Anode:
21.2 mL

Rest: 7.1 mL

Sodium
acetate
(1.64 g/L)

Develop an MDC
configuration with high
desalination capacity

Very high
desalination rate;
better energy
recovery

Expensive construction;
slow rate of
desalination over long
periods of use

Chen et al.
()

Upflow MDC Constructed vertically
tubular; outer and
inner sections
separated by IEM

Inner:
500 mL

Outer:
350 mL

NaCl 30 g/L Develop an MDC with
high desalination
capacity and high power
generation

Very high
desalination and
current generation

Low ion transfer; difficult
maintenance

Jacobson et al.
(a)

Upflow stacked
MDC

Vertical tubular
structure with
alternating AEM and
CEM pairs

Combined
volume of
1 L

NaCl 25 g/L Development of an MDC
configuration that
combines the advantages
of SMDCs and UMDCs

Very high
desalination;
current generation
greater than SMDC

Current generation not as
high as in UMDC

Wang et al.
()

1131
T.

Shivakum
ar

&
V
.Razaviarani |

C
oupling

reverse
osm

osis
process

and
m
icrobialdesalination

cells
W
ater

Sup
p
ly
|
21.3

|
2021

Downloaded from http://iwa.silverchair.com/ws/article-pdf/21/3/1127/886656/ws021031127.pdf
by guest
on 23 April 2024



Figure 2 | oMDC Schematic Diagram [adapted from Al-Mamun et al. (2018)].

Figure 1 | SMDC Schematic Diagram [adapted from Al-Mamun et al. (2018)].

Figure 3 | UMDC Schematic Diagram [adapted from Jacobson et al. (2011a)].

Figure 4 | USMDC Schematic Diagram [adapted from Wang et al. (2020)].

1132 T. Shivakumar & V. Razaviarani | Coupling reverse osmosis process and microbial desalination cells Water Supply | 21.3 | 2021

Downloaded fr
by guest
on 23 April 202
high-pressure pump) in the first chamber. The feed stream is

initially pretreated to remove inorganic suspended solids to

avoid the membrane clogging. The pretreated feed stream is

then delivered to the first pressurized chamber. This forces

the pure liquid to pass through the membrane and enter

the second chamber. After the product liquid, referred to as

‘permeate’, is separated out, further treatment such as

disinfection and pH adjustment may be required. The effluent

stream, ‘reject’, containing water and impurities, is generally

subjected to various treatment processes to remove residual

toxicity before discharging it into the sea (Garud et al. ).

The membrane should typically be reasonably priced to

allow for quick and easy replacements. It should also have a

reliable lifetime and excellent salt rejection. The membrane

is installed in the form of different RO modules such as

spiral, hollow fiber, tubular and plate and frame modules.
om http://iwa.silverchair.com/ws/article-pdf/21/3/1127/886656/ws021031127.pdf

4

The spiral-wound module is the one most commonly used

due to its affordability, high packing density and moderate

high fouling resistance (Badruzzaman et al. ).



1133 T. Shivakumar & V. Razaviarani | Coupling reverse osmosis process and microbial desalination cells Water Supply | 21.3 | 2021

Downloaded from http
by guest
on 23 April 2024
The pretreatment process is a very crucial step during

the RO process as the extent of pretreatment can affect the

efficiency of the RO process in both water recovery and

energy requirement. Pretreatment is applied to specifically

remove five varieties of foulants including the particulate

foulants, colloidal foulants, mineral scale foulants, natural

organic foulants and microbial foulants. Membrane fouling

occurs as a direct consequence of one or more of such fou-

lants (Badruzzaman et al. ).

Pretreatment setups consist of blocks of different pro-

cesses such as Coagulation, Flocculation, Micro-Filtration

(MF) and Dissolved Air Floatation (DAF), with various con-

figurations, have been used broadly for several feed seawater

compositions and salinity/impurity levels. The MDC tech-

nology has an extraordinary potential as the pretreatment

section to the RO plants. They have been proven to possess

very large water recovery capabilities while rejecting a large

majority of organic matter and impurities (Elmekawy et al.

). The MDCS can also dilute the pretreatment water

directed into the RO block, which would significantly

reduce the amount of energy required for the water desalina-

tion. These properties would allow them to be easily

integrated into the pretreatment block without modifying

many of the currently used setups.

In 2008, the number of RO plants in the UAE was 18,

making it among the most popular method of desalination.

Due to the growing confidence of the GCC countries in

using the RO method, the contribution of RO to the overall

desalination capacity was predicted to increase in the

coming years (The Cooperation Council for the Arab

States of the Gulf (GCC) General Secretariat ).
MDC INTEGRATION WITH RO

Studies suggest that the MDCs technology could integrate

very well with the RO technology as a pretreatment process

in water desalination. A model setup was proposed by

Jacobson et al. (a) where an UMDC was integrated as

pretreatment to the RO process. A similar concept can be

proposed when integrating other MDC configurations into

the RO pretreatment process. There are several possible

setups with respect to the integration structure and type of

MDC, which will be explored in the next section. (Note
://iwa.silverchair.com/ws/article-pdf/21/3/1127/886656/ws021031127.pdf
that Figure 5 displays a generic MDC configuration, and

does not account for IEM pairs as seen in SMDC setups).

The main feed into the MDC is saline water containing

organic matter. The microorganisms in the MDC utilize this

organic matter as a substrate. This leads to the formation of

a biofilm on the anode (Saeed et al. ). The entire MDC

process would fail if sufficient feed is not available to the

microbes. Therefore, the initial step is to find a reliable

source of organic matter as a feed to the anode compart-

ment. One of the most economic candidates would be a

municipal wastewater stream since it has a high concen-

tration of organic matter and nutrients required for the

growth of microorganisms. The MDC stage would partially

treat the wastewater influent and produce useful products

while integrating into the RO desalination process. The pro-

posed integrated configuration, shown in Figure 5, consists

of municipal wastewater being initially fed into an anaerobic

digester (AD). The wastewater then goes through the pro-

cess of anaerobic digestion, resulting in the production of

acetate and biogas.

The effluent stream from the AD, which still contains

organic matter, can satisfy the Chemical and Biological

Oxygen Demands (COD and BOD) levels required for the

microbial growth in the MDC. The partially treated effluent

and seawater, as the second and main feeding streams, are

then fed to the MDC compartment, as shown in Figure 5.

In the next step of the process, microorganisms on the

anodic chamber utilize the organic matter in the feed

stream as a substrate. Due to the presence of the FO mem-

brane, this process facilitates a movement of water

molecules through the membrane while leaving organic

matter behind in the anodic chamber. Concurrently, the

Cation Exchange Membrane (CEM) allows ions to move

from the anodic side to the cathodic chamber, thereby pro-

ducing electricity. The ions come from the salt present in

the saline water feed, with the process resulting in the break-

down of the salt atoms into their constituent ions. This

effectively desalinates the seawater fed into the configur-

ation. The effluent stream from the MDC is subjected to

further treatments to remove any harmful components and

neutralize the pH before discharging into the sea.

Along with the MDC unit, pretreatment processes such

as flocculation and microfiltration can be included in the

setup. These can occur before or after the MDC process,



Figure 5 | Proposed configuration for the integration of MDC as RO pretreatment.

1134 T. Shivakumar & V. Razaviarani | Coupling reverse osmosis process and microbial desalination cells Water Supply | 21.3 | 2021

Downloaded fr
by guest
on 23 April 202
as needed, to ensure that the feed stream is ready for the RO

block. After the completion of the pretreatment process,

water is fed into the traditional RO chamber where the

remaining salinity is removed. This configuration allows

for desalination while consuming much less energy than of

a stand-alone RO system as the MDC unit consumes no

energy and reduces the number of RO passes. After this

step, the desalinated water can be disinfected and neutral-

ized to ensure that it is safe for further use.
ALTERNATIVE CASE STUDY

An ideal subject for the MDC integration would be the

Fujairah 2 (F2) RO Desalination Plant.

The F2 RO Plant desalinates water using a combination of

Multiple Effect Distillation and RO, with a capacity of

135,500 m3/day for the RO section. It uses an average

of 2000 MW/day for both sections and is one of the most
om http://iwa.silverchair.com/ws/article-pdf/21/3/1127/886656/ws021031127.pdf

4

efficient desalination plants in the world. In the plant’s RO

process, seawater first goes through flocculation, coagulation

and DAF pretreatment processes in order to separate most

of the organic matter, with special care given to algae removal.

The water goes through a Dual Media Gravity Filtration for

40–60 hours in order to remove the accumulated flocs,

which are then sent to a sludge treatment plant. The pretreated

water is then transferred to an RO section where it goes

through two RO passes, and after post-treatment, is pumped

to a municipal water lines for domestic use (Veolia ).

It would be very beneficial to use an MDC within the

pretreatment process, as this has the capability to reduce

the amount of time, energy, and possibly even the number

of processes utilized in the pretreatment stage. Furthermore,

the increased salinity dilution of the pretreated water might

reduce the number of stages water needs to flow through the

configuration. Further research and simulations are required

to find the optimal operational conditions of water

desalination.



1135 T. Shivakumar & V. Razaviarani | Coupling reverse osmosis process and microbial desalination cells Water Supply | 21.3 | 2021

Downloaded from http
by guest
on 23 April 2024
PROPOSED SETUP CONFIGURATIONS

For such a potential integration process, there are several

key parameters to consider, including the inoculum used

in the anodic chamber, the ratio of wastewater to seawater

introduced to the MDC, and the pretreatment processes

that could accompany the MDC.

Inoculum

The key in the inoculum chosen pertains to the choice

of whether to use mesophilic bacteria, which thrive in a temp-

erature ranging between 20 and 45 �C, or whether to use

thermophilic bacteria, which thrive in a range of 50–70 �C

(Garip et al. ). The average temperature in the UAE is

usually about 35 �C, but in the summer, may rise to 45 �C

(Komuscu ). Therefore, it might be wise to prepare a

mediumwith adaptive and proper inoculumwhere a transition

and time lag may occur during the hot season in the UAE.

Another point to consider is the inoculum itself. Studies

show that the most efficient type of inoculum used in MFCs

for electricity generation include exoelectrogenic bacterial

classes of betaproteobacteria and gammaproteobacterial, and

affiliated species of Acidovorax Avenae subs. and Aeromonas

hydrophila (Schaetzle et al. ). Research has also shown

that Acidovorax Avenae strains tend to thrive at around

35 �C (Cavalcanti et al. ), which make them perfectly

suitable for various seasons in the UAE. The species of

Aeromonas hydrophila have also shown mesophilic behavior,

thriving at around 35 �C. These species, although thriving

around 35 �C, show temperature tolerances of up to 55 �C,

which might make them suitable candidates for use in the

case of any heat spikes in the environment (Rouf & Rigney

).

Studies have been conducted into the possible use of algae

alongside bacteria in bioelectrochemical systems such as

MDCs (Enamala et al. ). This could open up the possibility

of hybrid MDCs that are more resistant to temperature and pH

changes, as well as possible synergistic growth.
Wastewater-to-seawater ratio

The next essential parameter in the integration process is

the ratio of municipal wastewater to seawater fed into the
://iwa.silverchair.com/ws/article-pdf/21/3/1127/886656/ws021031127.pdf
anodic chamber of the MDC. This ratio depends almost

entirely on the amount of BOD of the wastewater and

whether the inoculum is capable of breaking down the

organic matter present in the wastewater. The complex

organic compounds present in municipal wastewater serve

as a source of substrate for the microbial consortium. Studies

show that the presence of acetate in the wastewater helped

significantly in the growth of the anodic inoculum (Das

). A possibly fruitful area of research would be into con-

trolling the AD process to allow for more acetogenesis, and

hence, greater levels of acetate in the effluent stream. In

2016, Abu Dhabi water statistics indicated that wastewater

contains an average of 1074 mg/L of dissolved solids before

treatment that could be broken down by bacteria (Moccae

). Specific genus of proteobacteria, Geobacter, was

found to be a very good candidate for the inoculum due to

its capability to oxidize complex organic compounds as

well as some heavy metals. It was also found that some mem-

bers of the Geobacter genus also exhibit thermophilic

behavior, surviving in temperatures of around 55 �C (Kashe

et al. ). This could make them ideal candidates for the

high-temperature conditions in the UAE.

Jacobson et al. (a) proposed an integrated con-

figuration of an UMDC and RO process with a

wastewater-to-seawater ratio of 2.2:1.0. The large ratio of

wastewater-to-seawater results in a better salt removal,

sufficient organic matter for the inoculum and less salt

accumulation in the MDC itself. It has also been observed

that the high salt concentrations are not conducive to proper

growth of bacteria such as Acidovorax Avenae (Cavalcanti

et al. ). Studies would suggest that an approximate ratio

of two parts wastewater to one-part of seawater might be a

good ratio for the start-up. The actual ratio can be determined

after further research and experimentation.

Pretreatment processes

The final configuration relates to the accompanying RO